
EDMONTON WATERWORKS 

MONTHLY REPORT

January 2024





   
 TABLE OF CONTENTS 
 
 
 
1.0  OPERATIONS AND MAINTENANCE 

 
 1.1  HIGHLIGHTS 
 
  1.1.1 Operations, Rossdale & E.L. Smith Plant 
  1.1.2 Edmonton Incident Report Summary 
  1.1.3 Alberta Environmental Protection Operator Licenses 
    
 1.2 OPERATIONS SUMMARY 
 
  1.2.1 Raw Water Intake Report 
  1.2.2 Treated Water Production Report 
  1.2.3 Raw Water Quality – North Saskatchewan River Report 
  1.2.4 Treated Water Quality Entering the Distribution System Report 
  1.2.4-1 Treated Water Quality Entering the Distribution System Report 
  1.2.4-2 E.L. Smith Treated Water Quality Entering the Distribution System Report 
  1.2.5 Rossdale Filters1 – 9 Particle Counts Report 
  1.2.6 E.L. Smith Filters 1 – 9 Particle Counts Report 
  1.2.7 E.L. Smith Filters 10 – 18 Particle Counts Report 
  1.2.8 Rossdale Filters 1 – 9 Turbidity Report 
  1.2.9 E.L. Smith Filters 1 – 9 Turbidity Report 
  1.2.10 E.L. Smith Filters 10 – 18 Turbidity Report 
  1.2.11 Combined Filter Effluent Water Quality Report 
  1.2.12 Rossdale UV Disinfection – Filters 1 – 3 Report 
  1.2.13 Rossdale UV Disinfection – Filters 4 – 6 Report 
  1.2.14 Rossdale UV Disinfection – Filters 7 – 9 Report 
  1.2.15 E.L. Smith UV Disinfection – UV Reactors 1 – 4 Report 
  1.2.16 Log Removal Report 
  1.2.17 Liquid Alum Chemical Consumption Report 
  1.2.18 Primary Polymer (Magnafloc LT 27AG) Chemical Consumption Report 
  1.2.19 Carbon Chemical Consumption Report 
  1.2.20 Sodium Hypochlorite Chemical Consumption Report 
  1.2.21 Filter Polymer (Magnafloc LT 7981) Chemical Consumption Report 
  1.2.22 Aqua Ammonia Chemical Consumption Report 
  1.2.22-1 LAS Ammonia Chemical Consumption Report 
  1.2.23 Caustic Soda Chemical Consumption Report 
  1.2.24 Fluoride Chemical Consumption Report 
  1.2.25 Sodium Bisulfite (SBS) Chemical Consumption Report 
  1.2.26 Rossdale Waste Stream Data Report 
  1.2.27 E.L. Smith Waste Stream Data Report 
  1.2.28 Demand/Production Statistics (Estimated HLP Flow) 
  1.2.29 Reservoir Chlorine Residual (mg/L) Part 1 
  1.2.30 Reservoir Chlorine Residual (mg/L) Part 2 
  1.2.31 Orthophosphate Chemical 
  1.2.32 Summary of Mainbreaks Report 
   
 
  



2.0 WATER QUALITY 
 
 2.1 HIGHLIGHTS  
      
  2.1.1 Water Quality Objectives for EPCOR 
  2.1.2 Summary of Major Chemical, Microbiological and Physical Parameters 
  2.1.3 Composition of Edmonton Water 
  2.1.4 Summary of Laboratory Analysis 
  2.1.5 Notes on Water Quality 
 

 2.2 SUMMARY OF ANALYSES PERFORMED 
 
               
  2.2.1 Bacteriological Data: Water Treatment Plants 
  2.2.2 Bacteriological Data: Distribution System 
  2.2.3 Protozoa Data 
  2.2.4 Treated Water Entering the Distribution System 
  2.2.5 Rossdale and E.L. Smith Combined Filter Effluent 
  2.2.6a Routine Distribution System 
  2.2.6b Water Quality Complaint Investigations 
  2.2.7 Castledowns Reservoir 
  2.2.8 Clareview Reservoir 
  2.2.9 Discovery Park Reservoir 
  2.2.10 Kaskitayo Reservoir 
  2.2.11 Londonderry Reservoir 
  2.2.12 Millwoods Reservoir 
  2.2.13 North Jasper Place Reservoir 
  2.2.14 Ormsby Reservoir 
  2.2.15 Papaschase 1 Reservoir 
  2.2.16 Papaschase 2 Reservoir 
  2.2.17 Rosslyn 1 Reservoir 
  2.2.18 Rosslyn 2 Reservoir 
  2.2.19 Thorncliff Reservoir 
  2.2.20 Routine Distribution System Disinfection Byproducts 
  2.2.21 Raw River Water 
  2.2.22 Effluent Wastestream to Sanitary Sewer (Plants) 
  2.2.23 Method Detection Limits 
  2.2.24 Explanation of Notations Used 
 
 



1.1.1 Operations – Rossdale and E.L. Smith Plants 
 
Plant Bypasses 
 
The number of bypasses shown on Table 1.2.26 “Rossdale Waste Stream Data” and 
Table 1.2.27 “E.L. Smith Waste Stream Data” include both planned and unplanned 
bypasses. A planned bypass is any bypass that is planned a minimum of one day ahead 
of the actual bypass. All other bypasses are considered unplanned. 

In January, Rossdale Plant had no unplanned bypass and no planned shutdown. 

Date Type Bypass Description 

   

  

In January, E.L. Smith Plant had two planned shutdowns, two unplanned bypasses and 
one unplanned shutdown. 

Date Type Bypass Description 

Jan 10 Planned 6 hours shutdown for maintenance work 

Jan 17 Unplanned 7.5 hours bypass due to polymer system malfunction 

Jan 29 Unplanned 22 hours shutdown due to failure of electrical switchgear 

Jan 31 Unplanned 3 hour bypass due to polymer system malfunction 

Jan 31 Planned 10 hours shutdown for repair of electrical switchgear 

 
Clarifier Blowdown Volume 
 

 The clarifier blowdown volume shown on Table 1.2.26 and Table 1.2.27 include 
estimated plant leakage. 

 
Dechlorination Highlights 
 

 During the month of January, there were zero instances of chlorinated waste 
released at the outfall structure at Rossdale Water Treatment Plant. 

 During the month of January, there were zero instances of chlorinated waste 
released at the outfall structure at E.L. Smith Water Treatment Plant. 

 



Chemical Dosing Highlights 
 
In January, Rossdale and E.L. Smith Water Treatment Plants did not exceed the 
Maximum Use in the Standard 60, published by the National Sanitation Foundation and 
the American National Sanitation Standards Institute (NSF/ANSI) for Alum or Caustic 
Soda. 
 
Chemicals Used for the Month 
 

CHEMICAL NAME MANUFACTURER 

Aluminum Sulfate 48.5% Chemtrade 

Aqua Ammonia 19% Univar 

Caustic Soda 50% Chemtrade 

Hydrofluorosilicic Acid 25% Nutrien 

Magnafloc LT27AG / Praestol DW27AG Solenis 

Magnafloc LT-7995 Solenis 

Phosphoric Acid 75% Innophos 

Sodium Hypochlorite 12% Univar 

Liquid Ammonium Sulphate 41%  Umicore Canada Inc 

Salt Windsor 

Sodium Bisulphite 38% Chemtrade 

 
 



ENV-1.1.2   EDMONTON INCIDENT REPORT SUMMARY – January 2024 

    

EPCOR Incident Number Description Date of Incident 
AEPA 

Reference 
Number 

ENV-20240110-983664-v1 

About 0.1m3 per hour of potable 
chlorinated water at +/-1.5ppm was 
released to the surface due to a suspected 
leak within the water distribution system 
buried underground. Dechlorination pucks 
were placed in the path of water, the water 
did not make it to drainage infrastructure 
before freezing.  

January 8, 2024  423699 

ENV-20240111-533019-v1 

About 57m3 of potable chlorinated water at 
+/-1.5ppm was released to the surface due 
to a suspected leak within the water 
distribution system buried underground.  
The water drained to the nearby storm 
catch basin. Dechlorination pucks were 
placed in the path of water and the water 
entry point into the drainage infrastructure 
to dechlorinate the water The leak was 
isolated until the repair was completed. 

January 11, 2024 423710 

ENV-20240112-524970-v1 

About 73 m3 of potable chlorinated water 
at +/-1.5ppm was released to the surface 
due to a suspected leak within the water 
distribution system buried underground.  
The water drained to the nearby storm 
catch basin. Dechlorination pucks were 
placed in the path of water and the water 
entry point into the drainage infrastructure 
to dechlorinate the water The leak was 
isolated until the repair was completed. 

January 12, 2024 423764 

ENV-20240117-864191-v1 

About 234 m3 of potable chlorinated water 
at +/-1.5ppm was released to the surface 
due to a suspected leak within the water 
distribution system buried underground.  
The water drained to the nearby storm 
catch basin. The release of water caused a 
distruption to traffic and garnered media 
attention. Fire services were contacted to 
secure the site so the crews could take 
appropriate action. The discharge was not 
directly into a watercourse.Dechlorination 
pucks were placed in the path of water and 
the water entry point into the drainage 
infrastructure to dechlorinate the water. 
The leak was isolated until the repair was 
completed. 

January 16, 2024 423960 



ENV-20240122-334193-v1 

About 75 m3 of potable chlorinated water 
at +/-1.5ppm was released to the surface 
due to a suspected leak within the water 
distribution system buried underground.  
The water drained to the nearby storm 
catch basin. Dechlorination pucks were 
placed in the path of water and the water 
entry point into the drainage infrastructure 
to dechlorinate the water. The leak was 
isolated until the repair was completed. 

January 21, 2024 424094 

ENV-20240121-531394-v1 

About 108 m3 of potable chlorinated water 
at +/-1.5ppm was released to the surface 
due to a suspected leak within the water 
distribution system buried underground.  
The water drained to the nearby storm 
catch basin. Dechlorination pucks were 
placed in the path of water and the water 
entry point into the drainage infrastructure 
to dechlorinate the water. The leak was 
isolated until the repair was completed. 

January 21, 2024 424093 

ENV-20240130-329641 

At approximately 2 AM on January 29, 
electrical cables feeding High Lift Pumps 3 
and 4 at the E.L. Smith WTP came in 
contact with water. The contact resulted in 
electrical gear failure along with damage to 
other electrical components. The resulting 
equipment system failure at E.L. Smith 
Water Treatment plant forced EPCOR to 
shut down the pumping facility. The issue 
had only impacted the pumps and while 
water could still be treated for use across 
the region, operations was unable to pump 
water from the E.L. Smith WTP plant into 
the distribution and transmission system. 
For the duration of the issue, all treated 
water quality parameters were met. A 
Measure C MANDATORY non-essential 
public water ban was put unto place. 
Repairs were completed and the water ban 
was lifted on February 2nd.  

January 29, 2024 424473 

 



Director, Edmonton Water Treatment Plants

Senior Manager, Operations WT II

Manager, Operations WT III, WWT III

Title Alberta Environment Certification Level

Operations Engineer WT I

Manager, Transmission Operations WT III

Operations Foreman WT IV

HEI Foreman WT IV

Operations Foreman WT IV

Operations Foreman WT IV

Operations Foreman WT IV

Operations Foreman WT IV

Transmission Foreman WT III

Training Operator Foreman WT III

Lead Hand, Operator WT II

Operator I WT III

Operator I WT II

Lead Hand, Operator WT II

Operator I WT III

Operator I WT III

Operations Trainer WT III

Day Foreman WT IV

Lead Hand, Operator WT II

Lead Hand, Operator WT III

Operator I WT II

Operator I WT II

Operator I WT III

Lead Hand, Operator WT II

Operator I WT III, WD II

Operator I WT III, WWT III

Operator I WT I

Operator I WT II, WD II, WWT II, WWC II

Operator I (temp) WT I, WC I

1.1.3  Alberta Environment Operator Certifications

Operator Contact Number:  EPCOR Water Services Dispatch (24 hr) (780) 412-4500

ROSSDALE WATER TREATMENT PLANT (LEVEL IV)



Director, Edmonton Water Treatment Plants

Senior Manager, Operations WT II

Manager, Operations WT III, WWT III

Title Alberta Environment Certification Level

Operations Engineer

Operations Engineer WWC I

Day Foreman WT IV

HEI Foreman WT IV

Training Operator Foreman WT IV

Operations Foreman WT IV

Operations Foreman WT IV

Operations Foreman WT III

Operations Foreman WT IV

Operations Foreman WT IV

Lead Hand, Operator WT III

Lead Hand, Operator WT II

Lead Hand, Operator WT III

Lead Hand, Operator WT III

Lead Hand, Operator WT II, WD II, WWT I, WWC I

Operator I WT III, WWT II,

Operator I WT II

Operator I WT III, WWT III

Operator I WT II

Operator I WT III

Operator I WT II, WD I

Operator I WT II, WD I, WWT II, WWC I

Operator I WT III, WD I, WWT II, WWC I

E.L. SMITH TREATMENT PLANT (LEVEL IV)

1.1.3  Alberta Environment Operator Certifications

Operator Contact Number:  EPCOR Water Services Dispatch (24 hr) (780) 412-4500



Senior Manager, Maintenance and Construction

Manager, Distribution Maintenance

Manager, Dist. Maint Schedule

Title Alberta Environment Certification Level

Water Network Operator WD IV WWC I

Water Network Operator WD IV

Foreman III WD III

Foreman III WD III

Foreman III WD III

Foreman III WD III